
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024) Page 1 of 6 
[...]
Total Suspended Solids, mg/l N/A N/A N/A N/A N/A 
Total Dissolved Solids, mg/l N/A N/A N/A N/A N/A 
pH, standard units N/A N/A N/A N/A N/A 
Fluoride, mg/l N/A N/A N/A N/A N/A 
Aluminum, mg/l N/A N/A N/A N/A N/A 

Alkalinity (CaCO3), mg/l N/A N/A N/A N/A N/A 

Section 8. Facility Operator (Instructions Page 49) 

Facility Operator Name: Baron Snelgrove

Facility Operator's License Classification and Level: Wastewater Class A 

Facility Operator's License Number: WW0053468

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report 

Keith White
Sticky Note
Completed set by Keith White



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 44 

Section 9. Sludge and Biosolids Management and Disposal 
(Instructions Page 50) 

A. WWTP’s Sewage Sludge or Biosolids Management Facility Type

Check all that apply. See instructions for guidance

☒ Design flow>= 1 MGD

☒ Serves >= 10,000 people

☒ Class I Sludge Management Facility (per 40 CFR § 503.9)

☐ Biosolids generator

☐ Biosolids end user – land application (onsite)

☐ Biosolids end user – surface disposal (onsite)

☐ Biosolids end user – incinerator (onsite)

B. WWTP’s Sewage Sludge or Biosolids Treatment Process

Check all that apply. See instructions for guidance.

☐ Aerobic Digestion

☐ Air Drying (or sludge drying beds)

☐ Lower Temperature Composting

☐ Lime Stabilization

☐ Higher Temperature Composting

☐ Heat Drying

☐ Thermophilic Aerobic Digestion

☐ Beta Ray Irradiation

☐ Gamma Ray Irradiation

☐ Pasteurization

☐ Preliminary Operation (e.g. grinding, de-gritting, blending)

☒ Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)

☐ Sludge Lagoon

☐ Temporary Storage (< 2 years)

☐ Long Term Storage (>= 2 years)

☐ Methane or Biogas Recovery

☐ Other Treatment Process: N/A

C. Sewage Sludge or Biosolids Management

Provide information on the intended sewage sludge or biosolids management practice. Do
not enter every management practice that you want authorized in the permit, as the

Keith White
Sticky Note
Completed set by Keith White

Keith White
Sticky Note
Completed set by Keith White



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 44 

permit will authorize all sewage sludge or biosolids management practices listed in the 
instructions. Rather indicate the management practice the facility plans to use. 

Biosolids Management 

Management 
Practice 

Handler or 
Preparer 
Type 

Bulk or Bag 
Container 

Amount (dry 
metric tons) 

Pathogen 
Reduction 
Options 

Vector 
Attraction 
Reduction 
Option 

Disposal in Landfill On-site Owner 
Bulk 

N/A: Disposal 

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport 
to another WWTP): N/A 

D. Disposal site

Disposal site name: NTMWD 121 Regional Disposal Facility  and C.M. Hinton Jr. Regional Landfill

TCEQ permit or registration number: 121 RDR - MSW 2294; Hinton RLF - Dallas

County where disposal site is located: 121 RDF - Collin; Hinton RLF - Dallas

E. Transportation method

Method of transportation (truck, train, pipe, other): Truck

Name of the hauler: North Texas Municipal Water District

Hauler registration number: 22488

Sludge is transported as a:

Liquid ☐ semi-liquid ☐ semi-solid ☐ solid ☒

Section 10. Permit Authorization for Sewage Sludge Disposal 
(Instructions Page 52) 

A. Beneficial use authorization

Does the existing permit include authorization for land application of biosolids for
beneficial use?

☐ Yes ☒   No

If yes, are you requesting to continue this authorization to land apply biosolids for 
beneficial use? 

☐ Yes ☐ No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge 
(TCEQ Form No. 10451) attached to this permit application (see the instructions for 
details)? 

☐ Yes ☐ No

or Operator in Landfill
N/A: Disposal 

in Landfill
150.4 metric 
tons /month

Keith White
Sticky Note
Completed set by Keith White

Keith White
Sticky Note
Completed set by Keith White



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 44 

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting ☐ Yes ☒ No

Marketing and Distribution of Biosolids ☐ Yes ☒ No

Sludge Surface Disposal or Sludge Monofill ☐ Yes ☒ No

Temporary storage in sludge lagoons ☐ Yes ☒ No

If yes to any of the above sludge options and the applicant is requesting to continue this 
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge 
Technical Report (TCEQ Form No. 10056) attached to this permit application? 

☐ Yes ☐ No

Section 11. Sewage Sludge Lagoons (Instructions Page 53) 

Does this facility include sewage sludge lagoons? 

☐ Yes ☒   No

If yes, complete the remainder of this section. If no, proceed to Section 12. 

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

• Original General Highway (County) Map:

Attachment: N/A

• USDA Natural Resources Conservation Service Soil Map:

Attachment: N/A

• Federal Emergency Management Map:

Attachment: N/A

• Site map:

Attachment: N/A

Discuss in a description if any of the following exist within the lagoon area. Check all that 
apply. 

☐ Overlap a designated 100-year frequency flood plain

☐ Soils with flooding classification

☐ Overlap an unstable area

☐ Wetlands

☐ Located less than 60 meters from a fault

☐ None of the above

Attachment: N/A 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 44 

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide 
the protective measures to be utilized including type and size of protective structures: 

N/A 

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons.  These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: N/A 

Total Kjeldahl Nitrogen, mg/kg: N/A 

Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: N/A 

Phosphorus, mg/kg: N/A 

Potassium, mg/kg: N/A 

pH, standard units: N/A 

Ammonia Nitrogen mg/kg: N/A 

Arsenic: N/A 

Cadmium: N/A 

Chromium: N/A 

Copper: N/A 

Lead: N/A 

Mercury: N/A 

Molybdenum: N/A 

Nickel: N/A 

Selenium: N/A 

Zinc: N/A 

Total PCBs: N/A 

Provide the following information: 

Volume and frequency of sludge to the lagoon(s): N/A 

Total dry tons stored in the lagoons(s) per 365-day period: N/A 

Total dry tons stored in the lagoons(s) over the life of the unit: N/A 

C. Liner information

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
conductivity of 1x10-7 cm/sec?

☐ Yes ☐ No



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 15 of 44 

If yes, describe the liner below. Please note that a liner is required. 

N/A 

D. Site development plan

Provide a detailed description of the methods used to deposit sludge in the lagoon(s):

N/A 

Attach the following documents to the application. 

• Plan view and cross-section of the sludge lagoon(s)

Attachment: N/A

• Copy of the closure plan

Attachment: N/A

• Copy of deed recordation for the site

Attachment: N/A

• Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallons

Attachment: N/A

• Description of the method of controlling infiltration of groundwater and surface
water from entering the site

Attachment: N/A

• Procedures to prevent the occurrence of nuisance conditions

Attachment: N/A

E. Groundwater monitoring

Is groundwater monitoring currently conducted at this site, or are any wells available for
groundwater monitoring, or are groundwater monitoring data otherwise available for the
sludge lagoon(s)?

☐ Yes ☒   No

If groundwater monitoring data are available, provide a copy. Provide a profile of soil 
types encountered down to the groundwater table and the depth to the shallowest 
groundwater as a separate attachment. 

Attachment: N/A 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 16 of 44 

Section 12. Authorizations/Compliance/Enforcement (Instructions 
Page 54) 

A. Additional authorizations

Does the permittee have additional authorizations for this facility, such as reuse
authorization, sludge permit, etc?

☒ Yes ☐ No

If yes, provide the TCEQ authorization number and description of the authorization: 

The TCEQ issued Authorization No. R14008-001 on November 8, 2007 for Type I Reclaimed 
Water. 

B. Permittee enforcement status

Is the permittee currently under enforcement for this facility?

☐ Yes ☒   No

Is the permittee required to meet an implementation schedule for compliance or 
enforcement? 

☐ Yes ☒   No

If yes to either question, provide a brief summary of the enforcement, the implementation 
schedule, and the current status: 

N/A 

Section 13. RCRA/CERCLA Wastes (Instructions Page 55) 

A. RCRA hazardous wastes

Has the facility received in the past three years, does it currently receive, or will it receive
RCRA hazardous waste?

☐ Yes ☒   No



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 17 of 44 

B. Remediation activity wastewater

Has the facility received in the past three years, does it currently receive, or will it receive
CERCLA wastewater, RCRA remediation/corrective action wastewater or other remediation
activity wastewater?

☐ Yes ☒   No

C. Details about wastes received

If yes to either Subsection A or B above, provide detailed information concerning these
wastes with the application.

Attachment: N/A 



Stewart Creek West Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Renewal of Permit 

ATTACHMENT TR-1 

TREATMENT PROCESS DESCRIPTION 



Stewart Creek West Wastewater Treatment Plant 
 2025 Domestic Wastewater Permit Application for Permit Renewal 

Stewart Creek West Wastewater Treatment Plant 
Treatment Process Description 

The North Texas Municipal Water District (NTMWD) Stewart Creek West Wastewater Treatment Plant 
(WWTP) is an advanced tertiary activated sludge plant operating in the Interim I Phase of 10.0 MGD. The 
plant will operate at 15.0 MGD in the Final Phase. The wastewater processes consist of *(3/3) 
mechanical step screens, *(2/2) grit removal systems, *(2/3) primary clarifiers, *(4/6) aeration basins, 
*(4/5) secondary clarifiers, *(3/7) tertiary cloth filter basins and the effluent is disinfected with a *(2/4) 
UV channels, and *(2/2) post aeration basins prior to the point of discharge to Stewart Creek. Four of the 
aeration basins will operate in conventional mode and 2 will operate in biological nutrient removal 
(BNR) mode. The WAS from the two existing *(2/2) WAS thickeners and from the Interim I and Final 
phase secondary clarifiers will be pumped to the aerated *(1/1) WAS holding tank for storage when the 
two *(2/2) Belt Filter Press (BFP) dewatering units are not in operation (11 hours/day, 7 days/week). 
Also, at these times when the BFPs are not in operation, the primary sludge will be stored in the primary 
clarifiers. When the BFP dewatering units are in operation (13 hours/day, 7 days/week), the thickened 
WAS from the existing secondary clarifiers and the primary sludge from the primary clarifiers are 
blended in a *(1/1) mixing tank. The blended sludge mixture is sent to the two BFP units for dewatering. 
The WAS of Interim I and Final Phase secondary clarifiers are sent directly to dewatering when the BFPs 
are in operation. The dewatered sludge is collected in a container and hauled to the NTMWD 121 
Disposal Facility or the C.M. Hinton Jr. Regional Landfill for disposal. 

*(Total units in Interim I Phase[Existing]/Final Phase Proposed Expansion)

1 North Texas Municipal Water District is in the process of reevaluating its design for the Final Phase, but specific design features have not yet 

been identified.  The information in this application will be updated once final decisions are made and as a part of the next permit renewal. 

Keith White
Sticky Note
Completed set by Keith White



Stewart Creek West Wastewater Treatment Plant 
 2025 Domestic Wastewater Permit Application for Renewal of the Permit 

ATTACHMENT TR-2  

TREATMENT UNITS 



Stewart Creek West WWTP Treatment Unit Table 
Existing/Interim I Capacity 10 MGD AADF, 35 MGD P2HF 

       Final Capacity1 15 MGD AADF, 52.5 MGD P2HF 

Treatment Unit Type Total number of 
Units 

Total No. of 
Units Per Phase      Dimensions (L x W x D) 

Existing/Interim I              
10MGD         Existing Capacity/Dimension 

Final1            
15 MGD         Additional Capacity/Dimension 

Mechanical Step 
Screens 3 

3 4 ft. W Step Screen 0.25” openings 

0 N/A 

Grit Removal Systems 2 
2 12 ft. diameter 

0 N/A 

Primary Clarifiers 3 
2 105 ft. diameter, 14 ft. SWD 

1 115 ft. diameter, 10 ft. SWD 

Aeration Basins 6 
4 

 1 MG per basin, 18 ft. SWD
6 Zones: Zone 1-4 (25ft. x 25ft.)  

             Zone 5 (50 ft. x 47 ft.) 
             Zone 6 (50 ft. x 47 ft.) 

2 74 ft. x 74 ft. x 17.86 ft. SWD 

Secondary Clarifiers 5 
4 105 ft. diameter, 14 ft. SWD 

1 145 ft. diameter, 14 ft. SWD 

Tertiary Cloth Filter 
Basins 7 

3 18 discs per basin, Filter area 3,874 ft2 

4 12 to 18 discs per basin 

UV Disinfection 
channels 4 

2 2 Channels, 2 Banks per Channel 

2 2 Channels, 30’ x 4.17’ x 5’ SWD 

Post Aeration Basins 2 
2 40.5 ft. x 35.9 ft. x 14 ft. SWD 

0 N/A 

WAS Thickeners 2 
2 24 ft. diameter x 14.11 ft. SWD 

0 N/A 

Aerated Waste 
Activated Sludge (WAS) 

Holding Tank 
1 

1 32 ft. in diameter x 15.5 ft. SWD 
90,200 gallons 

0 N/A 

Mixing Tank 1 
1 36,100 gallons 

0 N/A 

Belt Filter Presses 2 
2 Belt width: 2 meters , 2,000 lb/hr 

0 N/A 

1 North Texas Municipal Water District is in the process of reevaluating its design for the Final Phase, but specific design features have not yet been identified. The 
information in this application will be updated once final decisions are made and as part of the next permit renewal. 

Stewart Creek West Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Permit Renewal 



Stewart Creek West Wastewater Treatment Plant 
2025 Domestic Wastewater Permit Application for Renewal of the Permit 

ATTACHMENT TR-3

 APPROVAL LETTER

Keith White
Sticky Note
Completed set by Keith White









Stephen L. Frost, P.E. Page4 August 1 3, 201 5 
• The P2HF surface overflow rate and weir loading rate of the proposed primary clarifier exceedsthe maximum allowable rate established in Chapter 217. In order to meet these parameters, avariance was sought based on matching the existing clarifier diameter. We have reviewed theinformation that we have received from you, as well as your firm's discussion with Louis Herrinon January 13, 2014. Based on our review, we are conditionally granting the variance,
• Variance from 217.1 52(c)(5), related to the weir loading for clarifiers for facilities with design flowgreater than 1 MGD. The secondary clarifiers from the project include EDI, a stilling well, densitycurrent baffles, and tertiary filters to prevent short-circuiting and the re-suspension of settledsolids, and the collection of any solids that can exit the clarifiers in the filtration units.
This approval does not mean that future projects will be approved without a complete plans and specifications review, The TCEQ will provide a notification of intent to review whenever a project is to undergo a complete plans and specifications review. Please be reminded of 30 TAC §217.7(a) of the rules which states, "Approval given by the executive director or other authorized review authority does not relieve an owner of any liability or responsibility with respect to designing, constructing, or operating a collection system or treatment facility in accordance with applicable commission rules and the associated 